SPART

Q QO QO OV AV QDO VO A O SO
O O Wo o MHo o o o n

\\6 "+ - S SO0 SO SO0 O0SS OSSO

b\

@ G oo o © 0 o o Mo o ¥ap Mo o o

=%

POWER RACK 51006




EXPLODED DRAWING

SPART

ioaaicd%oaﬁoooﬁoao

© © © 9 0O 0O 0 9 0 0 9 09 Q9 Q e

S © 0O soa-e

© © 9 9 9 9 9 90 9 °

|

ko O Oofo © Ofo O OO © Opo © O

© 00 9 D DO 0 90 0,00 99 e

O O OO0 O ol O OO O O O O

PART LIST

© 0 D,0 0 D 0 0 0 90 00 D0 Q0 seseoee

p
o

DESCRIPTION

QTY

UPRIGHT TUBE-2217

BASE FRAME-1402

CROSS BAR-750

CROSS BAR-1080

CHIN-UP BAR-1080

CONNECT BOARD

BIG PIN

ROUND TUBE

O o | N/ |~|W[IN|F

JUMP RING

[EEY
o

JHOOKS

[EEN
[N

EXPANSION SCREW

AP INDNIDIMNMNOO|IFRIFINDINM

-
N

HEXAGON SOCKET CAP BOLT M12*100 +
TWO WASHERS 12 + LOCK NUT M12

=
»

13

HEXAGON SOCKET CAP BOLT M12*105 +
TWO WASHERS 12 + LOCK NUT M12

[EY
(op]

14

HEXAGON SOCKET CAP BOLT M12*20 +
WASHERS 12

www.zunfit.com




J HOOKS

3 R
L
3
CF1001-D1
NO. DESCRIPTION aTy
1 | J HOOK (LEFT) 1
2 | J HOOK (RIGHT) 1
3 |PLUM SHAPED SCREW /
www.zunfit.com SPART



www.zunfit.com

\Y4

ITALY OFFICE
Zun Srl
via Mammarella snc
66100 Chieti Scalo (CH),ltaly
Email: info@zunfit.com
Phone: +39 0871 551762

CHINA OFFICE
Zunone
83# South Tongfu Road,
Nantong Jiangsu China
Email: simon@zunone.cn
Phone: +0086-13901602295




